BEAT-UF

HIGH SPEED AUTOMATIC EMBROIDERY MACHINE

PARTS BOOK

v 100 ||

BARUDAN CO., LTD.

ADDRESS 906 JOSUIJI
ICHINOMIYA-CITY- AICHI-PREF -
JAPAN
TEL. <O586>76-1 137
FAX. <0586>77- 1499
TELEX 4573268 BARUNA J
CABLE BARUNA ICHINOMIYA






INDEX

Part No. Page |Fig. No. Part No. Page |Fig. No. Part No. Page | Fig.No.
I'124A 2 I 2219F 4 | 8 2342F 4 2
I'125A 2 I 2221 A 3 8 2343F 4 3
I'126A 2 l 2222F 3 4 2344F 4 4
I1T27A 2 I 2223F 3 I 0 2345F 6 17
16 1A 2 4 2223F 4 25 2346F 6 I 6
I'162A 2 3 2224F 4 23 2347F 6 I 8
F'163A 2 2 2225F 4 24 2348F 6 9
1 64A 2 5 2227F 4 28 2349F 5 2
I 165A 2 6 2228F 4 29 2351 F 5 8
I 166A 2 7 2229F 3 1 2352F 5 9
L1 67A 2 8 2231 F 3 I3 2353F 5 3
I 168A 2 3 2244A S 2 2354F 5 5
21 6A I3 l 2245F 4 20 2355F 5 10
I216A I3 3 2245F 9 30 2358F 5 1
121 7A I3 | 2246F 4 21 2361 F 5 I 2
121 7TA I3 3 2247F 4 26 2363F 5 I3
l218A I3 I 2248F 3 3 2364F 5 21
1218A i3 3 2251 A 3 17 2365F 5 |8
1219A I3 I 2255F 3 I 8 2391F 6 1
1219A I3 3 2301F 6 I 2392F 6 50
1282A 2 | 8 2302F 6 2 2393F 6 8
1283A 2 9 2303F 5 I 2397F 6 6
1284A 2 20 231 1A 6 38 2406F 7 4
1285A 2 17 2312F 6 21 2407F 7 22
43 1A I3 7 2313F ) 5 2411C 7 I 0
1432A I3 8 231 8F 6 4 2416F 7 8
| 438A 3] 18 2321F 6 3 241 7F 1 I 8
1462A 13120 2323F 6 9 2422F 7 9
2111C 3 I 2324F 6 I 0 2425F 7 7
2121A 3 9 2325F 6 Il 243 1F 7 I3
221 1F 4 9 223 1IF 6 I3 2432F 7 | 2
2212F 4 I3 2332F 6 I 2 2433F 7 I'5
221 3F 4 I'5 2333F 6 26 2436H 7 6
2214F 4 7 2334C 6 I 4 2471F 7 5
2215F 4 I7 2335F 6 217 2475F 7 17
2216F 4 10 2336F 6 31 2477F 7 20
2218F 4 (I 234 1F 4 ! 248 1F 7 I'9




INDEX

Part No. Page |Fig. No. Part No. Page |Fig. No. Part No. | Page |Fig. No.
249 | F 7 b 4 4509A (] 4821C I 5
249 | F 7 35 451 0A 10 4822A | 2 20
2492F 7 32 451 1C 5 29 4823C | 2 6
2493F 7 33 4520A I 0 4825C | 2 4
2501 F 7 4 | 4559A i 0 4826C 1 3
2511 F 1 28 4592A I 0 I 0 4826C I 2 3
251 2F 7 30 471 1H 10 22 4821C I 217
251 3A 3 | 4 4712H I 0 7 48217C | 2 34
2516C 1 26 471 4A 10| 29 483 1H I 7
252 1F 7 34 4715H b0 | 25 4831H I 2 8
2522F 7 37 471 7H 10 23 4833C 1 26
2523F 7 39 4741 7H (I I3 4833C | 2 I 0
2524F 7 38 4718H | 2 ) 4835A I 0 5
2525F 7 40 4735A bl 8 4836A 10 5
31 13A 9 4 4736A i 2 33 4838C | 2 7
3121A 9 24 4752H (I b7 4841 H [ I 0
3122A 9 22 4752H | 2 9 4841 H | 2 | 2
3123H 9 | 8 4754C I (. 4844A [ | 2
3125A 9 21 4754C | 2 13 4844A | 2 I 4
3131A 9 I 7 4765C | 6 4849A I 29
3182H 8 29 4767C I | 6 4849A | 2 29
3IBSA 9 30 4767C | 2 | 8 4851 A | 0
31B6A 9 29 4779H 1 22 5110A | 4
3215A 8 I 6 4779H | 2 25 5118C 7 2
3218A 8 1 6 4781A I |5 5120A I 4 | 4
3219A 8 1 6 4782A I 15 5121A 8 31
3225F 8 7 4783A | 2 I 7 5124C 30
3226F 8 10 47E 4 A I i5 5141A 7 I
3231C 8 | 4 TE5A I I 3 5191A I 4 9
3251 F 8 1 47TE6A I I 5 5192C 8 26
3252F 8 15 481 1A I 24 5199A 8 2
3259A 8 6 481 1A Il 33 5210A | 4
3338F 6 35 4812A 12120 5220A 14 21
3339F 5 25 481 4A I 0 I 534 1A 6 46
3341A 5 23 4815A I 0 I 2 5342A 6 43
341 1A 9 10 4816A I 0 13 5343A 6 45
3415A 9 8 4818A 10 13 5344A 6 42




INDEX

Part No. Page |Fig. No. Part No. Page |Fig. No. Part No. Page |Fig. No.
5346A 5 30
5347A 5 33
7101A 7 23
7136A 8 20
7137TA 8 24
7143A I 3 | 3
T7T145A [ 3 I 0
7148A I 3 | 2
7149A |3 | 6
91001 I 21
91001 I 2 24
91002 8 8
91003 9 20
91006 I |
91006 | 2 I
91007 8 25
91011 6 22
91121 6 24
91122 6 25
91123 6 23
91203 6 32
91225 I 3 4
91232 I3 9
91297 2 | 3
91298 2 I3
92011 9 I'5
92012 9 | 4




(DMACHINE LAYOUT




BEAT-UF MACHINE LAYOUT

INDEX
ITEM No. NAME PAGE No.
@MACH]NE LAY QUT sreverrrrrrerrmmessse e sst sttt etise e 1
@MACHINE STAND FRAME:++cccenersermmieemiiiirniierniee ?
B)SEWING HEAD BASE:+rrrrersrrrsssnreessunesninttiniiiieniitenn 3
@TOP AND VERTICAL SHAFT OF SEWING HEAD:-:----- 4
®NEEDLE BAR/TAKE UP LEVER MECHANISM D. (@ -+ 6
@ THREAD GUIDE MECHANISM: - rrveeermrresmnmresnusesanieennis 7
DGANG SHAFT MECHANISM: +rvereeeesssmmreemmmunneeniiniieaan, 8
@) DRIVE MECHANISM:+++veeersrreesesmeesammmmeeiiesaniinssieei 9
(@PANTOGRAPH DRIVE MECHANISM (D«reveeerrereneeneeees 10

(@PANTOGRAPH DRIVE MECHANISM (H DIRECTION)----11
®PANTOGRAPH DRIVE MECHANISM (V DIRECTION)----12
(OTABLE AND TAPE HANDLER BOX:trrererrrernsreesnsneneennnss 13
(DCONTROL SYSTEM:rrrrreerrrurrsssransmmunneiatiiiiiiianiiiiinans 14






@MACHINE STAND FRAME

No.

Parts No. Description
T124Aeeeereneeees STAND FRAME ASSY (BEAT-102, 300 X 450
TI25A e STAND FRAME ASSY (BEAT-102, 300 X 300
TT26A--ereereneenes STAND FRAME ASSY (BEAT-101, 300 X 450
TT27 A cceerreeenneees STAND FRAME ASSY (BEAT-101, 300 X 300
TTB3A- oo STAND FRAME SIDE COVER NO.3
TTB2A e STAND FRAME SIDE COVER NO.2
TTEBA- e STAND FRAME SIDE COVER NO.8
TTOT A e STAND FRAME SIDE COVER NO.1
T1B4A s STAND FRAME SIDE COVER NO.4
TTB5A e STAND FRAME SIDE COVER NO.5
TTBBA e STAND FRAME SIDE COVER NO.6
T1BT7A s STAND FRAME SIDE COVER NO.7

.................. SCREW (M6 X 1)

.................. BOLT (M6X ])

.................. SPR[NG WASHER

.................. PLATE WASHER
91298 crceerenenees CASTER 415SARH75 (SMALL)
Q1297 rererreernneenns CASTER 415SARH100 (LARGE)

.................. BOLT (M]G)
.................. PLUG HOLE (¢3o)
.................. PLUG HOLE (¢42)

T285 A cereeeeenren TABLE BASE (650L)
T282 A ererrereeenenns TABLE BASE (405L)
1283 A TABLE BASE (315L)
1284 A eenerenennes TABLE BASE (505L)
.................. NUT (W3/8)

.................. PLATE WASHER
.................. SPR]NG WASHER






(3)SEWING HEAD BASE

No. Parts No. Description

1 2111 C eereeereasaannns SEWING HEAD

2 e GRUB SCREW (SM]/4 40)

3 2248F e BEVEL GEAR (HOOK SHAFT)

4 2222F e HOOK SHAFT BUSH (REAR)

5 e SCREW (SM15/64 28)

B e GRUB SCREW (SM15/64 28)

7 D2 29F cevvvrnrnenaaainn COLLAR

8 2221 Aceererennnnnnnnn. HOOK SHAFT

9 2121 A SEWING HEAD BASE PLATE

10 2223F -reverreeenenenn, BUSH (HOOK SHAFT)

11 e SCREW

12 e, GRUB SCREW

13 2231F-eeeermneen SEWING HOOK AND BASE

14 2513 A NEEDLE PLATE

15 e NEEDLE PLATE SCREW (SM11/64 40)
16 e SCREW FOR HOOK BASE RETAINING FINGER
17 225 T A rrereeiennns HOOK BASE RETAINING FINGER
18 2255Fccoeeeeen -----DUST PROOF OILER

19 e BOLT (MTZX ]_75)
20 e SPRING WASHER
21 e, PLATE WASHER
22 eeeeiisiisieeiaan BOLT (M8X 1.25)
23 e SPRING WASHER
7 O PLATE WASHER



=



@ TOP AND VERTICAL SHAFT OF SEWING HEAD

P
o

OLCoONOU A WN —

Parts No. Description

234 1TF - cereeeeemennnnnns TAKE UP LEVER CAM
2342F .................. LOCAT]NG SCREW
234 3F ceeveeereennirenns CRANK PIN

2344F .................. RETAIN]NG PlN

------------------ SCREW FOR RETAINING PIN (SM3/16 32)
.................. GRUB SCREW (MGX 1)

2214F woeernineiennns FRONT ARM SHAFT BUSH
----------------- GRUB SCREW (SM15/64 28)
221 1F crevcereennnnnnnns ARM SHAFT
22T16F -rerreerenennnns ARM SHAFT CENTRE BUSH
221 8F cererrreeeeennnnns COLLAR
------------------ GRUB SCREW (SM15/64 28)
D21 2F vevereerrrannnnnen HELICAL GEAR
.................. GRUB SCREW (MGX 1)
221 3F cervveerneienens BEVEL GEAR (LARGE)
.................. GRUB SCREW (SMT/4 40)
2215F ceereneeennnnnnnn. REAR BUSH
2219F ceereecrennnnnnnnn COLLAR
.................. GRUB SCREW (SM15/64 28)
2245F cervrerieiiianns REAR LOCKING SCREW
2246F woooeiiieeenns BEVEL GEAR (SMALL)
.................. GRUB SCREW (SM1/4 40)
2224F -+ iviiiienenns VERTICAL SHAFT BUSH (UPPER)
2225 F rrerrerrrerereeen VERTICAL SHAFT
D223F ceerrreeenenneenns BUSH
2247F cveeveenieinnnns BEVEL GEAR (VERTICAL SHAFT)
------------------ GRUB SCREW (SM15/64 28)
2227 F cevrereeennnnnnns GREASE COVER (RHS)
2228F -crecrreeieines GREASE COVER (LHS)

.................. SCREW (SM9/32 28)
.................. SCREW (SM15/64 28)



26

27



(5)-ONEEDLE BAR/TAKE UP LEVER MECHANISM

z
°

OO UL WN —

(€]

N —t e 2 o e et et e
QUOWoOodOU DMWN—=O

WMNOMNNDMNDMNDNDDNNDN
SWONOOOULAWN —

W wwww
O bW —

Parts No. Description

2303F -eeemeeeens TAKE UP LEVER ASSY COMPLETE

D3AQF coeverevmeeennnees TAKE UP LEVER

D35 3F crerrerrrreeanenes ROLLER
.................. CIRCLIP

D3GAF -eeeervvereanneens STUD
.................. NUT (SM7/32 32)

2358F orrrrererieees CERAMIC THREAD GUIDE

2351 F oreemrmieeens TAKE UP LEVER SHAFT

2352F - ceeeeeieenn TAKE UP SPINDLE BUSH

235 5F creeeerenecernnnns COLLAR
------------------ GRUB SCREW (SM1/4 40)

236 T F reverereeesennnnns LOCK LEVER

2363F ccevrreneneeeeen THREADED STUD
.................. PLATE WASHER
.................. SOCKET SCREW (M5x0.8)
.................. PLATE WASHER
.................. NUT (M4 X 0.7)

2365F - eeeeeennen LOCK LEVER BRACKET
.................. PLATE WASHER
.................. NUT (M8X 1.25)
.................. NUT (M10x 1.5)
.................. WASHER

B34 T Avcveererveerannnes LOCK BAR
.................. GRUB SCREW (M5x0.8)

3339F eeeeerneeens LOCK BAR HAND GRIP
.................. BOLT (M4XO.7)

2364F e LOCK BAR POSITIONING CLAMP
.................. SCREW (M2x0.4)

A5 11 Coerrrneereenersns LIMIT SWITCH

534G At LIMIT SWITCH BASE
.................. NUT (M2X0_4)
.................. BOLT (M4 X 0.7)

B34TA e LIMIT SWITCH PLATE
.................. NUT (M4 % 0.7)
.................. BOLT (M4><O.7)






(5)-@NEEDLE BAR/TAKE UP LEVER MECHANISM

N

(@]

N = = — e e e e e e
COwo~NOYULAWN—

WMNMNDRDNDNNNDDNDDNDN
WO ~NOU~WwN—

B WWwwwwwwww
QWO ~NNOoO R WN—

a b DAEDDEESMDD
Owo~Nouhdwn —

CONOU A WN =

Parts No. Description
2301F .................. NEEDLE BAR ASSY
2302F .................. PRESSER FOOT
2321 F oreeeeererrneees NEEDLE BAR SPRING (NARROW)
231 8F oo NEEDLE BAR SPRING (WIDE)
231 3F -cerereeenneneeees THREADED BUSH (TURRET ASSY)
2397 F -oeererereieneees HEXAGONAL NUT (M10X1.5)
239 1 F ccrreerermnmneees NYLON WASHER (THIN)
2393F creeererreieeeee NYLON BUSH (RUBBER O-RING)
2323F .................. NEEDLE CLAMP
2324F cererienennneees NEEDLE CLAMP SCREW (SM9/64 40)
2325F .................. NEEDLE
2332F .................. UPPER BUSH
2331 F e NEEDLE BAR DRIVER SHAFT
2334 Crrverrermeneees NEEDLE BAR DRIVER

.................. SCREW (M4><O.7)
234 6F crerereieennieeens NEEDLE BAR CONNECTING LINK
2345F e SCREW FOR NEEDLE BAR CONNECTING LINK
2347 F ceereeeeenneenens NEEDLE BAR DRIVING FORK
2348F -ceeeeieeirreeeen NEEDLE SHAFT CLAMP

------------------ SCREW FOR NEEDLE SHAFT CLAMP (SM9/64 40)
231 2F covreermmnneneees THRUST RACE WASHER
QIO T T e BEARING SPACER SSA-2015F
91123 e THRUST RACE WASHER GS-1528
Q171271 crrreermmmerneenes THRUST RACE NTB-1528
91122 e THRUST RACE WASHER AS-1528
2333F -rereeeeereee BEARING SHAFT
2330F s TURRET POSITION BRACKET

----------------- ALAN SCREW FOR TURRET POSITION BRACKET
.................. SPR‘NG WASHER
.................. PLATE WASHER

2336 F eeeereereeee PIVOT CONNECTING STUD

91203 crrrermrrrerees PIVOT COUPLING (RD 4-020-R/L)
.................. NUT (M4 X0.7)
.................. PLATE WASHER

3338F e COLOUR CHANGE ROD HAND GRIP
.................. GRUB SCREW (M5><O.8)
------------------ GRUB SCREW (M15/64 28)

231 1A NEEDLE BAR TURRET PLATE
.................. NUT (M3XO.5)
.................. BOLT (M4><O.7)

.................. PLATE WASHER

5344A .................. BRACKET

B3A2 A e PLATE FOR A7AS
.................. SCREW (M3XO.5)

5343 A CONNECTOR (NRT-CD)

5341 Arveerrnnennnnenes ROTARY SWITCH (A7AS-203)

333‘] J CREEERE TR R LR ROD

------------------ ROD LOCKING NUT (M5X0.8)
.................. SCREW (M4XO.7)
2392F e NYLON BUSH (RUBBER O-RING)






(® THREAD GUIDE MECHANISM

No. Parts No. Description

1 ST4TA et HEAD PCB CABLE

2 51 18Creeererevnenenenns HEAD BREAK PCB

3 e SCREW FOR THREAD BREAK PCB (M3Xx0.5)

4 2406F -ereeeeiininnn. UPPER TENSION UNIT COMPLETE

5 247 TF ceereeneinennn, ADJUSTING NUT UPPER AND LOWER

6 243 6H e THREAD TENSION SPRING

7 2425F ceeeeeeieiiniins THREAD TENSION DISCS

8 241 6F reeeeereininenns THREAD TENSION POST (UPPER)

9 2422F -orrreenieniiinins TENSION DISC PLASTIC INSULATOR (UPPER)

10 2411 Ceeeeeennnnnn. THREAD TENSION ASSY BRACKET

11 GRUB SCREW (M5X0.8)

12 2A32F cveeeneaninnnann. INSULATOR

13 2431F creverereennnn STOP MOTION CONTACT

14 2491F ceeeeeerinnnnns THREAD GUIDE (CERAMIC)

15 2433F e TOP THREAD GUIDE BAR

16 e SCREW (SM9/64 40)

17 2475F -rvvereeenennn. TENSION DISC PLASTIC INSULATOR (LOWER)

18 241 7F oreereeiinnnn, THREAD TENSION POST (LOWER)

19 248 1F - eeeeerneinnnnns CHECK SPRING

20 24T TF cevreveernaanans TENSION SPRING HOLDER

21 e GRUB SCREW (SM9/64 40)

22 2407F eereiiininns LOWER TENSION UNIT COMPLETE

23 7101 A THREAD STAND
.................. SENTER ROD
.................. SINGLE THREAD GUIDE
.................. TWIN THREAD GUIDE
.................. SINGLE CONE STAND
.................. TWIN CONE STAND

24 e NUT (M8>< 1.25)

25 e SCREW (SM3/16 28)

26 2516C - ereeeeenenens ARM SHAFT GEAR COVER

27 eeeeeieieiia GRUB SCREW (M6X 1)

28 251 1F-reeeneniennn REAR BEARING COVER

29 e, SCREW (M4 x0.7)

30 25 12Fceerereeennn SEWING HEAD COVER

31 i, ALAN SCREW (M5Xx0.8)

32 2492F i CERAMIC GUIDE (UPPER)

33 2493F e CERAMIC GUIDE (LOWER)

34 2521F e THREAD END TRAP BASE PLATE

35  2491F - THREAD GUIDE (CERAMIC)

36 e SCREW FOR TRAP DISC (M3X0.5)

37 2522F i THREAD TRAP DISC

38 2524F ceeeeeneiiiiannn. SPRING

39 2523F ccceereennnnnnnnn, WASHER

40 2525F -ceereenaainnn. SCREW

41 2501 F cereevenneinnnnnns THREAD END TRAP UNIT ASSY






(DGANG SHAFT MECHANISM

No. Parts No. Description

1 3231 Crrverrvrrrnneanses SHAFT COVER

2 51O A cerrrneeraenns CABLE CLAMP

i R PP PP PP PP PP NUT (M6X ])

4 eeeeeeeeeeeiiien. BOLT (M6X 1)

5 e BOLT (M6X 1)

6 B25 QA ceceerrerneanans HAND GRIP

7 B2 25F cereerenneeiranens FLANGE

8 91002 rereeens BEARING 620477

[ I R PR rEe GRUB SCREW (MGXI)
10 322BF ceeerereneeeens SHAFT COLLAR
11 325 1F e HELICAL GEAR
12 e GRUB SCREW (MGX”
13 e BOLT (M6 X 1)
14 eeeeeeeeenenienenn GRUB SCREW (MGX])
15 3252F eeeeeeemeennns HELICAL GEAR CLAMP
16 B2T8A e CONNECTING SHAFT (BEAT-102, 300X 300)
16’ B21T5A e CONNECTING SHAFT (BEAT-101)
16" 3219 A-ccerererreneens CONNECTING SHAFT (BEAT-102. 300X 450)
17 eeeeeeeeeeeieeen, BOLT (M6>< 1)

18 e SPRING WASHER

19 e PLATE WASHER
20 T13GA-reeeeeeeees BOBBIN WINDER ASSY
21 e BOLT (M5XO.8)
22 e SPRING WASHER
23 e PLATE WASHER
24 T13T7 A BOBBIN WINDER BRACKET
25 91007 -rrerrerereeneene BEARING 6002ZZ
26 S5T192C e POSITION CODER HOLDER
27 e BOLT (MGX 1)
28 e GRUB SCREW (M4 X0.7)
29 3182H:reeeeeeenes POSITION CODER COLLAR
30 5124Ce e CODER COUPLING
31 BI2T A PQSITION CODER






(® DRIVE MECHANISM

No. Parts No. Description
1 e GRUB SCREW (M6X 1)
2 2244 A i, PULLY
3 2245F e REAR LOCKING SCREW
4 BT 13A-ceererrerennnns DC MOTOR
5 i BOLT (M5><O.8)
6 e SPRING WASHER
/2 PLATE WASHER
8 BAT5Aoererenraaannnns SPACER
L NUT (M5X0.8)
10 BAT ] A---vreannannaannns MOTOR BASE
11 e BOLT (ng 1_25)
12 e SPRING WASHER
13 e PLATE WASHER
14 Q2012 evereereanannnns V BELT (M38)
15 G20 71 ] vevvverenseeaanns V BELT (M37)
16 e BOLT (M6X 1)
17 3131 A MOTOR PULLY (A 2)3)
18 3123H: - cvveevenennnnns COLLAR
19 i, BOLT (M6>< 1)
20 91003 eereeeesnenes BEARING 6001727
21 125A e DOUBLE GROOVED PULLY
22 122A - ceeeeeenennens IDLE PULLY SHAFT
23 i BOLT (MGX 1)
24 3121 A IDLE PULLY BASE
25 e NUT (M]ZX ]'75)
26 e SPRING WASHER
27 e PLATE WASHER
28 i, BOLT (M12X1.75)
29 B1BBA-reeeneees BELT COVER STAY
30 SIBEA----vvvveennnnnnes BELT COVER
31 i PLATE WASHER
32 i, BOLT (M5X0.8)






(@-DPANTOGRAPH DRIVE MECHANISM

No.

g~ wN

@~ O

11
12
13

14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29

Parts No. Description
A50Q A e PANTOGRAPH ASSY (BEAT-102
A5 TOAreveeemmreenes PANTOGRAPH ASSY (BEAT-101
A520A e PANTOGRAPH ASSY (BEAT-102
455G A PANTOGRAPH ASSY (BEAT-101
.................. NUT (M4XO.7)
.................. PLATE WASHER
ABG T Acevvvveverrerannes SPACER
A83G Arervrrererreannes RAIL (H)
ABBE Avvrrerremererenens RAIL (V)
.................. WASHER
.................. SCREW (M4><O.7)
.................. SCREW (M4><O.7)
.................. NUT (M4XO.7)
A5G 2 A vererrneennnenns CORNER PLATE
A8 T AN crrvvevreerennnns H RAIL COVER (R)
ABTHAeerrerrerennenns H RAIL COVER (L)
ABTGA-wwwwememeennens V RAIL COVER (300L)
ABTBAeereeees V RAIL COVER (450L)
.................. SCREW (M4XO.7)
.................. BOLT (M3><O.5)
.................. PLATE WASHER
AT 1 2H:eeeerneeenes PULSE MOTOR COVER
.................. NUT (M3XO_5)
.................. BOLT (M5XO.8)
........ «veeee--SPRING WASHER
.................. PLATE WASHER
AT TTH:coreerereeeeeanns PULSE MOTOR
A7 17 H orveeeeeeeinnnns COUPLING
.................. BOLT (M5X0.8)
BT TG Aweeeennnneenns PULSE MOTOR BRACKET
.................. PLATE WASHER
.................. SPRING WASHER
.................. BOLT (M6 X 1)
4714 A-w+weeeee-2---PULSE MOTOR BASE

. 300X 450)
. 300X 300)
. 300X 300)
. 300X 450)






(9-@PANTOGRAPH DRIVE MECHANISM (H DIRECTION)

No Parts No. Description
91006 cererrreeeeeees BEARING 62577
.................. SCREW (M4><O.7)
4826C .................. BEAR[NG SHAFT

.................. BOLT (M3X0.5)
.................. H SLIDE PACK BASE

OO O WN —
Y
(00]
N
(@)

BTG5 Crreerrenneeenns TIMING BELT RACK
V¥ 3B U - ERPPPRTRRERRPIS SLIDE PACK (FBW3590)
A7 35 A rrereeesennnnns TIMING BELT

[ TP PP RING

10 484 TH--rerreereenrees TIMING PULLY SHAFT BUSH

11 A754C e TIMING BELT PULLY

12 ABAAA---weereeeeeen TIMING PULLY SHAFT (REAR)

13 A7 1T Hoererennnnnns COUPLING
ATEDA e CONNECTING SHAFT (H PULSE MOTOR)

14 e BOLT (M5XO.8)

15 L4781 A--ereeeeeeeennees CONNECTING SHAFT (BEAT-101. 300 X 300)
BT B2Arreevrereenens CONNECTING SHAFT (BEAT-102. 300 < 300)
A CONNECTING SHAFT (BEAT-101, 300 X 450)
ATEGA--ereeererees CONNECTING SHAFT (BEAT-102. 300 X 450)

16 L7687 Crrrrrrrreneeenens CLAMPING COLLAR

17 AT752H:weeerereeeeeeens TIMING BELT PULLY

18 e PLATE WASHER

19 e SPRING WASHER

20 eeeeeeeseeeniaie NUT (M8>< 1‘25)

21 91001 memeemeeees BEARING 6000ZZ

22 ATTOH-eeeeieeen BEARING COVER

23 e BOLT (M4><O.7)

24 A48T T A H GUIDE RAIL BASE (L)

25 eeeeeeeeeieieeen BOLT (M4XO,7)

26 L4833 rvvvvvrerrreannnes GUIDE RAIL

27 AB27Cereeeereeseeeens TIMING PULLY SHAFT (FRONT)

28 e BOLT (M4><O.7)

29 A8AQ A cvvvvereeeennnnns SPACER

30 0 eeeeeeeeeeseneens PLATE WASHER

31 e SPRING WASHER

32 eeeeeereeeeeeenen BOLT (ng 1.25)

33 48T T A H GUIDE RAIL BASE (R)






(9-@®PANTOGRAPH DRIVE MECHANISM (V DIRECTION)

No. Parts No. Description

1 91006 BEARING 62577

2 ELIEETERRET SCREW (M4XO.7)

3 AB26BCeeenenes BEARING SHAFT

4 AB25Ceeerreeeeenens BUCKLE (TIMING BELT)

5 e BOLT (M3XO.5)

6 AB23Creereeeeeeen V SLIDE PACK BASE

7 AB3BC:erririeeeeeee SPACER FOR FBW3590

8  AB3THeereeenen SLIDE PACK (FBW3590)

(< PP PP PP PP P RS BOLT (M4><O.7)

10 L8333 Crvrerrerrnneeruens GUIDE RAIL

11 e RING

12 ABATH: oo TIMING PULLY SHAFT BUSH

13 AT754C e TIMING BELT PULLY

14 48AAA- e TIMING PULLY SHAFT (REAR)

15 e BOLT (M5><O.8)

16 AT 18H:-woeeeeeene CLAMPING COLLAR

17 4783 Ao CONNECTING SHAFT (V PULSE MOTOR)

18 4767 Crmmeeeeeeeeess CLAMPING COLLAR

19 A752H: e TIMING BELT PULLY

20 ABI2A-iiieeee V GUIDE RAIL BASE (300L)
A822A e V GUIDE RAIL BASE (450L)

21 e PLATE WASHER

22 e SPRING WASHER

23 e NUT (M8><1.25)

24 91001 -eeeemeeennnees BEARING 6000ZZ

25 ATTOH- e BEARING COVER

26 eeeesereeeseeecens BOLT (M4 X 0.7)

27 e BOLT (M4 X0.7)

28  eeeeeeeeeenaeens PLATE WASHER

29 ABAQA-vrrevrrreennnnns SPACER

30 eeeeeereereeeeneen PLATE WASHER

31 e SPRING WASHER

32 e BOLT (M8>< ]_25)

33 LT 3G A cereereennennnes TIMING BELT

34 4827 Ceeerrereiineneees TIMING PULLY SHAFT (FRONT)






G0 TABLE AND TAPE HANDLER BOX

No. Parts No. Description
1 T216A e CENTER TABLE (BEAT-102, 300X 300)
1217 A CENTER TABLE (BEAT-101, 300X 300)
T218A oo CENTER TABLE (BEAT-102, 300X 450)
T219A e CENTER TABLE (BEAT-101, 300X 450)
2 e SCREW (M6X 1)
3 T216A e TABLE (BEAT-102, 300 X 300)
T217A e TABLE (BEAT-101, 300 X 300)
T218A e TABLE (BEAT-102, 300 X 450)
T219Ar-oeeereereens TABLE (BEAT-101, 300 X450)
4 Q1225 ctcrenreenniennns HINGE (8.3])
5 e SCREW
6 eeerereseeeiaen SCREW
7 TA3TA e SUPPORT PLATE (CENTER TABLE)
8  TA32A-eeien SUPPORT PLATE BRACKET
9 91232 BOLT (M8X 1.25)
10 TVTADAceeeereeeeeens BOX FOR TAPE HANDLER
11 e SCREW (M6X1)
12 TTABA-ccoeereeeeneens BOX COVER 56.5X48 (BEAT 300 X300)
TVABA voerereeeenenes BOX COVER 5248 (BEAT 300X 450)
13 AW Y I HINGE
14 e SCREW (M3XO.5)
15 e SCREW (M4X0.7)
16 yAV Y e BRACKET
17 e NUT (M3XO.5)
18 1438A- e SUPPORT PLATE BRACKET
19 e BOLT (M6 X 1)
20 TAB2A-eieeeeen SUPPORT PLATE






() CONTROL SYSTEM

No. Parts No. Description
1 G2 QA reeeeerererenens TRANSFORMER
P PPPPPP PP TP BOLT (M5XO.8)
TP PP PP PPPPPPPPR PLATE WASHER
4 STTOA - ceerereernenees CONTROLLER (AUTOMAT)
5 eeeeeeeeneeeeene CONTROLLER BOARD (87001201)
6 rreeeeeeeeeneenes CRYSTAL LIQUID INDICATOR
7 e KEY BOARD (87001301)
8 e MEMORY BOARD (87001401)
9 ST9TA-ceeerreeneens BASE (CONTROLLER)
10 e PLATE WASHER
11 e SPRING WASHER
12 e BOLT (M8X 1.25)
13 e BOLT (ng 1.25)
14 G120 A eveererenneens DRIVER BOX
15 eeeeeeeeeeeeenenn POWER SUPPLY BOARD (86862201)
16 eeeeeeeeneneeeeees DRIVER INTERFACE BOARD (86862301)
17 e DRIVER BOARD (V/H) (86862501)
18 e DRIVER BOARD (V/H) (86862501)
19 e POWER INTERFACE BOARD (86862401)
20 e MAIN SWITCH (BRAKER)
21 5220A-ceeeeeeeeeeess TAPE HANDLER






